UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 1
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Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrum ? Spectrum ?
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Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 it _ Port 2 it 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.9 1.2 5.1 5.4 1.2 6.6
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 3.4 1.2 4.6
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 5.1 6.6 4.6 10.3
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 10.3 21.0 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.3 9 19.3 30.0 10.7 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 1

Spectrum .%’
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 2

Result: Pass

Spectrum .%’
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 3

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 4.9 1.2 6.1 4.6 1.2 5.8
Middle 7.7 1.2 8.9 7.1 1.2 8.3
Top 7.8 1.2 9.0 6.2 1.2 7.4
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 3.9 1.2 5.1
Middle 6.7 1.2 7.9
Top 6.6 1.2 7.8
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 6.1 5.8 5.1 10.5
Middle 8.9 8.3 7.9 13.2
Top 9.0 7.4 7.8 12.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 10.5 21.0 10.5 Complied
Middle 13.2 21.0 7.8 Complied
Top 12.9 21.0 8.1 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 10.5 9 195 30.0 10.5 Complied
Middle 13.2 9 22.2 30.0 7.8 Complied
Top 12.9 9 21.9 30.0 8.1 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna/ Port 1
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna/ Port 2
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS3 / MIMO / Port 1+2+3/ PWL 16 /9 dBi Antenna/ Port 3
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE

DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna

Port 1 Pl Port 2 Pl 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 2.7 25 5.2 4.2 2.5 6.7
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 2.2 25 4.7
Corrected Corrected Corrected Fé%rr:[n%:nzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 5.2 6.7 4.7 10.4
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 104 21.0 10.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRPLimit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 104 9 194 30.0 10.6 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPOR

T NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Result: Pass

Spectrum ]

-qﬂ

Ref Level 35.00 dBm  Offset 26,80 68 & RBW 1 MHz
b Att S0dB BWT  320ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

@ 17 View

Mi[1]

<6.53 dBmy
5495132650 GHz|

32001 pts

N

Span 30.0 Mz

Channel Pamer

Bandwidth 17,96 MHz Power 2.68 dBm

Tx Total 2.68 dBm

-
. JL J

11806763
oate 14 FEB 2020 161738

111111

Bottom Channel

Page 329 of 521

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum .%’
Ref Level 35.00 dim  Offset 26.90 62 & REBW 1 MHz
o att 0B BWT  321ms VAW IMH:  Made Auto Sweep
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3/ PWL 16/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom+1 3.2 2.5 5.7 3.0 2.5 55
Middle 6.5 2.5 9.0 6.0 2.5 8.5
Top 6.7 2.5 9.2 5.1 2.5 7.6
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom+1 2.2 2.5 4.7
Middle 5.6 2.5 8.1
Top 5.4 2.5 7.9
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom+1 5.7 5.5 4.7 10.1
Middle 9.0 8.5 8.1 13.3
Top 9.2 7.6 7.9 13.1
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom+1 10.1 21.0 10.9 Complied
Middle 13.3 21.0 7.7 Complied
Top 131 21.0 7.9 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom+1 10.1 9 19.1 30.0 10.9 Complied
Middle 13.3 9 22.3 30.0 7.7 Complied
Top 131 9 22.1 30.0 7.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16 /9 dBi Antenna/ Port 1

Spectrum
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Result: Pass
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Top Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 2

Spectrum
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Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
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SGL Count 200/200

| R

ML
208 [1]

~5.63 dBm
5.513571760 GHz|

32001 pts

<

Spectrum

Ref Level 35.00 dBm  OMset 26,80 08 & RBW 1 MHz
Jo At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep
SGL Count 200/200

| R
B ~3.77 don

30 B 5578190680 GHz|

Channel Pavier
Bandwidth 17.79 MHz

Power 2.96 dBm
™ Y

11908763
oater 14 FEB 2030 163535

Span 30.0 MHz

Tu Total 2.96 dBm

Span 30.0 MHz

Tu Total 5.97 dBm

32001 pts

Bandwidth 17.73 MHz Power 5.97 dBm

il

11908763
oate: 14 FEB 2000 165208

Bottom+1 Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

ML
208 [1]

“4.26 dBmy
5.693482700 GHz|

2001 pts Span 30.0 Mz
Channel Power
Bandwidth 17.82 MHz Power 5.05 dBm Tx Total 5.05 dBm
il '
11908763
fater 15 FEB 2020 175301
Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS7 / MIMO / Port 1+2+3 / PWL 16/ 9 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,80 i & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
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Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+24+3 / PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 4.7 1.4 6.1 5.7 1.4 7.1
Middle 5.4 1.4 6.8 3.7 1.4 5.1
Top 5.4 1.4 6.8 3.5 1.4 4.9
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom 3.8 1.4 5.2
Middle 4.1 1.4 5.5
Top 3.8 1.4 5.2
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 6.1 7.1 5.2 11.0
Middle 6.8 51 5.5 10.6
Top 6.8 4.9 5.2 10.5
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 11.0 21.0 10.0 Complied
Middle 10.6 21.0 104 Complied
Top 10.5 21.0 10.5 Complied
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Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.0 9 20.0 30.0 10.0 Complied
Middle 10.6 9 19.6 30.0 104 Complied
Top 10.5 9 195 30.0 10.5 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

<
<

Spectrum Spectrum
Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
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Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

Spectrum
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Tx Total 3.50 dBm

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

<
<

Spectrum
Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

o At S0dB BWT  32.1ms VAW 3IMH:  Mode suto Sweep o At S0dB BWT  32.ims VAW 3IMH:  Mode suto Sweep
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Spectrum
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Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+24+3 / PWL 13 /9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.7 2.1 5.8 4.6 2.1 6.7
Middle 4.3 2.1 6.4 2.7 2.1 4.8
Top 4.3 2.1 6.4 2.5 2.1 4.6
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom 2.7 2.1 4.8
Middle 3.1 2.1 5.2
Top 2.8 2.1 4.9
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 5.8 6.7 4.8 10.6
Middle 6.4 4.8 5.2 10.3
Top 6.4 4.6 4.9 10.1
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 10.6 21.0 104 Complied
Middle 10.3 21.0 10.7 Complied
Top 10.1 21.0 10.9 Complied
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.6 9 19.6 30.0 104 Complied
Middle 10.3 9 19.3 30.0 10.7 Complied
Top 10.1 9 19.1 30.0 10.9 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 1

<
<

Spectrum Spectrum

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
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Spectrum
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Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 2

<
<

Spectrum Spectrum

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
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Spectrum
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il Y
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Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13 /9 dBi Antenna/ Port 3

<
<

Spectrum Spectrum

Ref Level 35.00 dBm  OMfset 26808 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200/200 SGL Count 200/200

| R | R
B “10.53 dem B “10.18 dem

0 dor 5.51887600 GH 0 dor 559256120 GH

20 c8n

0

-10 dém—

20 Bm=—

-30 dém—

50 dam—

=60 dBm—
CF 5.51 GHz 2001 pts Span 60.0 Mz 2001 pts Span 60.0 MHz
Channel Pawer Channel Pawer
Bandwidth 36,42 MHz Power 2,74 dBm Tu Total 2.74 dBm Bandwidth 36,48 MHz Power 3.09 dBm Tx Total 3.09 dBm
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Spectrum
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Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.3 2.3 5.6 4.5 2.3 6.8
Middle 3.9 2.3 6.2 2.7 2.3 5.0
Top 3.7 2.3 6.0 2.0 2.3 4.3
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom 2.6 2.3 4.9
Middle 3.0 2.3 5.3
Top 2.5 2.3 4.8
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 5.6 6.8 49 10.6
Middle 6.2 5.0 5.3 10.3
Top 6.0 4.3 4.8 9.9
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 10.6 21.0 104 Complied
Middle 10.3 21.0 10.7 Complied
Top 9.9 21.0 11.1 Complied
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Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.6 9 19.6 30.0 104 Complied
Middle 10.3 9 19.3 30.0 10.7 Complied
Top 9.9 9 18.9 30.0 111 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna/ Port 1

<
<

Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

o At S0dB BWT  32.1ms VAW 3IMH:  Mode suto Sweep o At S0dB BWT  32.ims VAW 3IMH:  Mode suto Sweep
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Spectrum
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oate: 20 FEB 2000 085442

Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

<
<

Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

o At S0dB BWT  32.1ms VAW 3IMH:  Mode suto Sweep o At S0dB BWT  32.ims VAW 3IMH:  Mode suto Sweep

SGL Count 200200 SGL Count 200200

| R | R
B 784 don

30 B 5.51359430 GHz|

Spectrum

" ML) -9.07 dBm)
) e 5.59344610 GHz
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Channel Pavier Channel Pavier
Bandwidth 36.51 MHz Power 4.53 dBm Tx Total 4.53 dBm Bandwidth 36,46 MHz Power 2,71 dBm
b | Y b | Y

T Total 2.71 dBm

11908763
oate: 24 FEB 2020 142711

Bottom Channel Middle Channel

11908763
ate: 20 FEB 2020 075541

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp

SGL Count 200200
| R
B ~9.82 don
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60 dBm—;
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Channel Power

Bandwidth 36,47 MHz Power 2.01 dBm Tu Total 2.01 dBm
i !

11908763
oate: 20 FEB 2030 085558

Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

<
<

Spectrum Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200/200 SGL Count 200/200

| R

| R
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Channel Power Channel Power
Bandwidth 36.55 MHz Power 2.63 dBm Tu Total 2.63 dBm Bandwidth 36.58 MHz Power 3.04 dBm
m - i ]

Tu Total 3.04 dBm

11908763
oate: 24 FEB 2000 142328

Bottom Channel Middle Channel

11908763
oate: 20 FEB. 2020 075658

<

Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200
| R

mi[1] ~10.03 dBm)

30 B 568166590 GH2|
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-10 dém—

20 Bm=—
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=60 dBm—

CF 5.67 GHz 2001 pts Span 60.0 Mz

Channel Pawer

Bandwidth 36.58 MHz Power 2.50 dBm Tu Total 2.50 dBm
il Y

11908763
ate: 20 FEB 2020 085717

Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 2.6 2.3 4.9 3.9 2.3 6.2
Middle 3.3 2.3 5.6 2.2 2.3 4.5
Top 3.0 2.3 5.3 1.4 2.3 3.7
. Port 3 Corrected
Channel PoFr)tosvgro(r:deuncqt)ed I8 CycngC)orrectlon Conducted Power
(dBm)
Bottom 1.9 2.3 4.2
Middle 2.4 2.3 4.7
Top 1.8 2.3 4.1
Corrected Corrected Corrected E%r:nérnzgg’
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm)
(dBm)
Bottom 4.9 6.2 4.2 10.0
Middle 5.6 4.5 4.7 9.7
Top 5.3 3.7 4.1 9.2
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Bottom 10.0 21.0 11.0 Complied
Middle 9.7 21.0 11.3 Complied
Top 9.2 21.0 11.8 Complied
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ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.0 9 19.0 30.0 11.0 Complied
Middle 9.7 9 18.7 30.0 11.3 Complied
Top 9.2 9 18.2 30.0 11.8 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

<
<

Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz

o At S0dB BWT  32.1ms VAW 3IMH:  Mode suto Sweep o At S0dB BWT  32.ims VAW 3IMH:  Mode suto Sweep

SGL Count 200200 SGL Count 200200

| R | R
B ~9.33 don

30 B 5.51496110 GHz,

Spectrum

" ML) -8.81 dBm|
) e 558486450 GHz

20 o8
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50 dam—

=60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz 32001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36.37 MHz Power 2.59 dBm Tu Total 2.59 dBm Bandwidth 36.37 MHz Power 3.27 dBm
m - i ]

Tu Total 3.27 dBm

11908763
oater 24 FEB 2000 143020

Bottom Channel Middle Channel

11908763
ate: 20 FEB. 2020 07 5540

<

Spectrum

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp

SGL Count 200200
| R
B ~9.52 don

30 B 566486640 GH2|

20 o8

0

-10 dém—

20 Bm=—

-30 dém—

50 dam—

=60 dBm—

CF 5.67 GHz 2001 pts Span 60.0 Mz

Channel Pawer

Bandwidth 36.39 MHz Power 3.03 dBm Tx Total 3.03 dBm
il Y

11908763
oate: 20 FEB 2030 085857

Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum

<

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R

ML)

30 o

<8.45 dBm
5.50393460 GHz|

CF 5.51 GHz
—_—

32001 pts

Spectrum

<

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R

ML)

30 o

=10.05 dBmy
5.59390930 GHz|

Channel Pavier
Bandwidth 36.50 MHz

Power 3.89 dBm

il

11908763
oate: 20 FEB. 2020 0850057

Tu Total 3.89 dBm

Span 60.0 MHz

Spom 50,0 it | 32001 pts
Channel Pavier
Bandwidth 36.51 MHz Power 2.16 dBm
™ Y
11806763

oate: 24 FEB 2030 143138

Tu Total 2.16 dBm

Bottom Channel

Spectrum

<

Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
Jo At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200/200

| R

ML)

30 o

=10.72 dBmy
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Span 60.0 MHz

Channel Pavier
Bandwidth 36,48 MHz

Power 1.41 dBm
i !

11908763
ate: 20 FEB. 2020 050014

T Total 1.41 dBm

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS5 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

<
<

Spectrum Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
= Att 206 BWT  32.1ms VBW IMH:  Mode suto Swesp = Att 2068 BWT  32.1ms VBW IMH:  Mode suto Swesp
SGL Count 200/200 SGL Count 200/200

| R

| R
“10.27 dem B “10.15 dem

- B -
N 550649570 GH N 560137900 GH

20 o8
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=60 dBm—
CF 5.51 GHz 2001 pts Span 60.0 Mz 2001 pts Span 60.0 MHz

Channel Power Channel Power
Bandwidth 36.50 MHz Power 1.94 dBm Tu Total 1.94 dBm Bandwidth 36.57 MHz Power 2.38 dBm
m - i ]

Tu Total 2.38 dBm

11908763
oate: 24 FEB 2000 14325

Bottom Channel Middle Channel

11908763
oate: 20 FEB 2000 080215

<

Spectrum
Ref Level 35.00 dBm  OMfset 268508 RBW 1 MHz
o At 2068 BWT  321ms VBW 3 MH:  Mode suto Swesp
SGL Count 200200
| R

mi[1] ~10.25 dBm)|

30 B 566644700 GHz|

20 o8

0

-10 dém—

20 Bm=—

-30 dém—

T

50 dam—

60 dBm—;

CF 5.67 GHz 32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.53 MHz Power 1.82 dBm Tu Total 1.82 dBm
i !

11908763
oate: 20 FEB 2030 050132

Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80/ MCS1 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.9 2.8 6.7 4.8 2.8 7.6
Top 1.4 2.8 4.2 -0.1 2.8 2.7
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 3.1 2.8 5.9
Top 0.2 2.8 3.0
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 6.7 7.6 5.9 11.6
Top 4.2 2.7 3.0 8.1
Port 1+2+3
Combined Conducted Power .
i) Conducted Power Limit (dBm) kg (@) Res
(dBm)
Bottom 11.6 21.0 9.4 Complied
Top 8.1 21.0 12.9 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 11.6 9 20.6 30.0 9.4 Complied
Top 8.1 9 171 30.0 12.9 Complied

Result: Pass

@
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’
Ref Level 35.00 d8m  Offset 2685 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 263508 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" CH] 10,89 dem " CH] ~13.30 dem
N 555522920 GH N 564404890 GH
20 o8l 20 o8l

CF 5.53 CHz 2001 pts Spon 120.0 Mz CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76,43 MHz Power 3.86 dBm Tx Total 3.86 dBm Bandwidth 76.79 MHz Power 1.38 dBm Tx Total 1.38 dBm
i i e i
11806763 11806763
Cate: 20 FEB 2020 080535 Cate: 20 FEB 2020 082300
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum
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Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
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Spectrum
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| R
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5.57880470 GHz|

Spon 120.0 MHz

CF 5.53 CHz

i

Channel Pavier

Bandwidth 76,43 MHz
il

Power 4,75 dBm

11908763
ate: 20 FEB. 2020 050757

Tx Total 4.75 dBm

CF 5.61 GHz
—_—

32001 pts

Span 120.0 MHz

Channel Pavier
Bandwidth 76,42 MHz

Power -0.11 d8m

™

11908763
ate: 20 FEB 2020 052417

Tu Total -0.11 dBm

Bottom Channel

Result: Pass

Top Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS1 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

Mi[1
208 [1]

=12.54 dBm)
5.52613390 GHz|

CF 5.53 GHz
—

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
Jo At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 o

Mi[1] ~14.86 dBm

5.60669260 GHz|

L

Spon 120.0 MHz

Channel Power

CF 5.61 GHz
—_—

Span 120.0 MHz

32001 pts

Channel Power

Bandwidth 76,05 MHz Power 3.09 dBm T Total 3.09 dBm Bandwidth 76.35 MHz Power 0.23 dBm T Total 0.23 dBm
n n
11806763 11806763
Cate: 20 FEB 2020 080514 Pate: 20 FEB 2020 082535
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3/ PWL 13/ 9 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
OIS (dB) Power OIS (dB) Power
(dBm) (dBm) (dBm) (dBm)
Bottom 3.0 2.1 5.1 4.0 2.1 6.1
Top 0.4 2.1 2.5 -1.2 2.1 0.9
. Port 3 Corrected
Channel Port 3 Conducted Duty Cycle Correction Conducted Power
Power (dBm) (dB) (dBm)
Bottom 2.1 2.1 4.2
Top -0.9 2.1 1.2
Corrected Corrected Corrected I(D:(:)rr;tl;nZ;g
Channel Conducted Power | Conducted Power | Conducted Power Conducted Power
Port 1(dBm) Port 2(dBm) Port 3(dBm) (dBm)
Bottom 5.1 6.1 4.2 10.0
Top 2.5 0.9 1.2 6.4
Port 1+2+3
Combined Conducted Power .
Cramel Conducted Power Limit (dBm) 0 (R Rzl
(dBm)
Bottom 10.0 21.0 11.0 Complied
Top 6.4 21.0 14.6 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional De Facto
Channel Conducted Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 10.0 9 19.0 30.0 11.0 Complied
Top 6.4 9 154 30.0 14.6 Complied

Result: Pass

@
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Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 1

Spectrum %’ Spectrum %’
Ref Level 35.00 d8m  Offset 2685 d3 & RBW 1 MHz Ref Level 35.00 d8m  Offset 263508 & RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
" CH] 11,52 dem " CH] ~13.65 dem
N 556464140 GH N 564494890 GH
20 o8l 20 o8l

CF 5.53 CHz 2001 pts Spon 120.0 Mz CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Power Channel Power
Bandwidth 76,47 MHz Power 3.03 dBm Tx Total 3.03 dBm Bandwidth 76.66 MHz Power 0.35 dBm Tx Total 0.35 dBm
i i e i
11806763 11806763
Cate: 20 FEB 2020 0811:13 Cate: 20 FEB 2020 082710
Bottom Channel Top Channel

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 2

Spectrum %’ Spectrum %’
Ref Level 35.00 d8m  Offset 2685 d3 & RBW 1 MHz Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
= Att 0B BWT  321ms VAW IMH:  Mode Auto Sweep = Att 20 BWT  32.1ms VAW IMH:  Mode Auto Sweep
SGL Count 200200 SGL Count 200200
| R | R
» Mi[1] “11.68 dBm » Mi[1] ~15.95 dBm

N 556384640 GH N 561349490 GH
20 o8l 20 o8l

108 108

-10 dBm—

20 Bm=—

-30 dBm—

50 dBm—

60 dBm—;

CF 5.53 GHz 2001 pts Spon 120.0 Mz CF 5.61 GHz 2001 pts Span 120.0 MHz
Channel Pavier Channel Pavier

Bandwidth 76.56 MHz Power 4.02 dBm Tx Total 4.02 dBm Bandwidth 76.52 MHz Power -1.23 d8m T Total -1.23 dBm
il il
11908763 11908763
ater 20 FEB. 2000 051230 Fater 20 FEB 2000 052528
Bottom Channel Top Channel
Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS2 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna/ Port 3

Spectrum

<

Ref Level 35.00 dBm  OMfset 26,856 & RBW 1 MHz
Jo At S0dB BWT  321ms VAW IMHT  Maode futo Swesp
SGL Count 200/200

| R

Mi[1
208 [1]

=13.31 dBmy
5.52650510 GHz|

CF 5.53 GHz
—

32001 pts

Spectrum

<

SGL Count 200,500

Ref Level 35.00 dBm  OMset 26,8505 @ RBW 1 MHz
Jo At S0dB BWT  32.ims VAW IMH:  Maode futo Sweep

| R

30 o

Mi[1] ~15.68 dBm

S5.62654070 GHz|

Spon 120.0 MHz

Channel Power

CF 5.61 GHz
—_—

-

32001 pts

Span 120.0 MHz

Channel Power

Bandwidth 76.59 MHz Power 2.09 dBm Tx Total 2.09 dBm Bandwidth 76,18 MHz Power -0.89 dBm T Total -0.89 dBm
n n
11806763 11806763
Pate: 20 FEB 2020 081345 Cate: 20 FEB 2020 08 2545
Bottom Channel Top Channel

Result: Pass
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5.2.5. Transmitter Maximum Power Spectral Density

Test Summary:

20 February 2020 to

Test Engineer: Krume Ivanov & Sercan Usta Test Dates: 12 March 2020

Test Sample Serial Number: 192.168.0.65
Test Site Identification SR 9

FCC Reference: Part 15.407(a)(2)

KDB 789033 D02 Section II.F. referencing Il.E.2.d)
KDB 662911 D01 Section E) 2) a)

Test Method Used:

Environmental Conditions:

Temperature (°C): 20to 29
Relative Humidity (%): 2310 40
Notes:

1. Transmitter Maximum Power Spectral Density tests in all bands were performed using a test receiver in
accordance with KDB 789033 Il. F referencing II.E.2.d)

2. Method SA-2 : The signal analyser's integration function was used to integrate across the 99% emission
bandwidth. The resolution bandwidth was set to 1 MHz and video bandwidth 3 MHz. An RMS detector
was used and sweep time was set to auto and 300 traces performed. The span was set to encompass
the entire 99% occupied bandwidth. The Power Spectral Density was measured by placing a marker on
the peak of the signal.

3. For all data rates where the EUT was transmitting at <98% duty cycle, the calculated duty cycle in
section 5.2.3 was added to the measured maximum power spectral density in order to compute the
average maximum power spectral density during the actual transmission time.

4. The RF port on the EUT was connected to the spectrum analyser using suitable attenuation and RF
cable. The measured values takes into consideration the external attenuation correction factors which is
compensated by adding reference level offset of 26.85 dB@ 5.47-5.725 GHz to each of the conducted
plots.

5. For MIMO, PSD was measured across relevant ports and then combined using the measure-and-sum
technique stated in FCC KDB 662911 D01 Section E)2)a).

6. In accordance with 15.407(a)(2) maximum power spectral density shall not exceed 11 dBm in any 1 MHz
band.

13. The EUT antennas have a directional gain of > 6 dBi.

14. In accordance with 15.407(a)(2), transmitting antennas of directional gain greater than 6 dBi are used,
the maximum power spectral density shall be reduced by the amount in dB that the directional gain of
the antenna exceeds 6 dBi.

15. Therefore reduced PSD limits are as follows:

9 dBi Antenna :

SISO Port 1: limit of 11 dBm / 1 MHz has been reduced by 3 dB to 8 dBm /1 MHz

MIMO Port1+2: limit of 11 dBm/ 1 MHz reduced by 3 dB + 10 Log (2) to 4.9 dBm/ 1 MHz
MIMO Port1+2+3: limit of 11 dBm / 1 MHz reduced by 3 dB + 10 Log (3) to 3.2 dBm/1MHz
MIMO Port1+2+3+4 limit of 11 dBm / 1 MHz reduced by 3 dB + 10 Log (4) to 1.9 dBm/1MHz

O O O o
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)
Test setup:

Test Laptop

(Test Configuration) Port 1
l Port 2
v RF Switchin
(4x4 MIMO) -ning RF
Matrix
Port 3 Attenuator
Port 4 g
Power Supply Spectrum
Analyzer
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 48Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.9 15 -1.4 8 9.4 Complied

Results: 802.11a /20 MHz / 48Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT
M1[1]
0 cBm 495¢
1 dém
0 dém
o X
/“ — T 11 \
.".
/
J
30 B
r -
il T
-40 dém-
-60 dém
CF 5.5 CHz 32001 pts Span 30.0 MHz
| (NN v

11508763
Cate: 20 FEB. 2020 152417

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO/ Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (dB) PSD (dBm/MHz)
(dBm/MHz)
Bottom+1 15 15 3.0 8 4.9 Complied
Middle 2.3 15 3.8 8 4.2 Complied
Top-1 2.1 15 3.6 8 4.4 Complied

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 17 /9 dBi Antenna/ Port 1

Spectrur 7 Spectrur T
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
e Att 20 6B BWT 5T VBW 3IMH:  Mode Auto FFT o Att 208 BWT 5T VBW 3MH: Mode auta FFT
SGL Count 200,200 SGL Count 200,200
@ 17m view @ 17m view
mi[1] 1.54 dismy| mi[1] 2.28 dBr
2 dém 5.519088780 GHz 2 cEm 1527980 GH.
20 20
U cem- U cem-
oda ] 1 - e — |
7
{ '\_\ /
10 7 -10 :Iv \
.’.J Y
o .
-30 ’.:.‘ - -33’ —
- - —
-40 -0
-60 cBm: 60 dBm-
CF 5.52 CHz 32001 pts Span 200 MHz CF 5.58 CHz 32001 pts Span 30.0 MHz
,T I ,T
(I e (I e
TiEEe 11808763
ate: 20 FEB 2020 153042 ate: 20 FEB 2020 153556
Bottom+1 Channel Middle Channel
Spectrurr ] ‘:E?
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz
jo Att 20 6B BWT RN VBW 3 MH:  Mode Auto FFT
SGL Count 200,200
@ 17m view
mi[1] 2.05 dism)
) dom- 5611 1 GHz|
20
U cem-
. P i -
0 de
Yy
/
-10 d& +
J
o
0 dep =
40
-60 cBm:
CF 5.68 GHz 32001 pts Span 200 MHz
)il [T
11908763
[ate: 20 FEB 2020 154541
Top-1 Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.9 15 0.6 8 7.4 Complied

Results: 802.11a/ 20 MHz / 48Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna/ Port 1

.lg‘.

B BWT

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
# VBW 3IMH:  Mode Auta FFT

30 dBm

Mi[1]

20 dBm

10 céim

-60 cBm:
CF 5.7 GHz 32001 pts Span 200 MHz
)il [T
11508763
Fate: 20 FEB 2020 155502
Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.8 1.7 -11 8 9.1 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO/ Port 1/ PWL 12 /9 dBi Antenna/Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
dB BWT 57 VBW 3MH:  Mode Auta FFT

Mi[1]

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.5 GHz
J G we

11806763
oate: 20 FEB 2000 152542

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spect

ral Density (continued)

Results: 802.11a/ 20 MHz / 54Mbit / SISO/ Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 15 1.7 3.2 8 4.7 Complied
Middle 2.1 1.7 3.8 8 4.2 Complied
Top-1 2.1 1.7 3.8 8 4.2 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 17 /9 dBi Antenna/ Port 1
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT 5T VBW 3MH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
:JI.;m igw o 17 View
0 cim i 5.51 -"J:I:II |:-JL|:I:;.I|T: 0 cim i 1 :I ] n:l:;.ll
0 dé: ’L‘ = —- 0 dé: e o ——
.-"; \\ ff \
0 dém .? : e ..'II h
3_3_’: ..... / — n‘j.:// .
CF ‘i"i“? GHz 32001 pts Span 200 MHz CF ‘i"ill; GHz 32001 pts Span 30.0 MHz
)il [T )il [T
E::‘?;R:EE A0 153205 Ej:eosz::EE A0 153518
Bottom+1 Channel Middle Channel
..;:I'ILI:\;;I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -
= A.:lnl:.;! : ?mﬁg: dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
5 o mi[1] “11_'.. |II
Eil - \H‘
CF ‘i‘ﬁll; GHz 32001 pts Span 200 MHz
)il [T
E::‘?;R:EE A0 155107

Top-1 Channel

Result: Pass

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -11 1.7 0.6 8 7.4 Complied

Results: 802.11a/ 20 MHz / 54Mbit / SISO / Port 1/ PWL 14 /9 dBi Antenna/ Port 1

p—
Spectrur T
RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT
mi[1] 1.05 dim|
30 dim 5.697393030 GHj
20 dém
10 déim
b
o — A e —— —
[ N
{ \
|
J \
30 dBm—t—
T T
-a0 d&m
-60 dém
CF 5.7 GHz 32001 pts Span 30.0 MHz
J J (NN v
11808763
Pate: 20 FEB 2020 155725
Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom 2.1 1.1 -1.0 8 9.0 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 12 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

Mi[1]

30 dBm

20 dBm

10 céim

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.5 GHz
J G we

11508763
Pate: 20 FEB 2020 160215

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 2.9 11 4.0 8 4.0 Complied
Middle 2.8 1.1 3.9 8 4.1 Complied
Top-1 2.9 11 4.0 8 4.0 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 17/9 dBi Antenna/ Port 1
pectrur r:’.?- Spectrur ] r:-'?-
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,9503 & RBW 1 MHz
o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT 5T VBW 3MH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT
:JI.;m igw o 17 View
1 cBm i :-_.'-'_'l--l-.')l I;:I‘:I:I:I.I.: 1 cBm i J) il I:I:;.II
o r;/" S —— i — 0 dB / —— i S e i
-30 1/ \‘\ 30 dBm /.’ \\
- 1 ]
CF ‘i"i“? GHz 32001 pts Span 200 MHz CF ‘i"ill; GHz 32001 pts Span 30.0 MHz
)il [T )il [T
E::‘?;R:EE A0 181307 E::‘?;R:EE A0 161540
Bottom+1 Channel Middle Channel
;:I'ILI:\;:I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -
= A.:lnl:.;! : ?mﬁg: dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
0 cém i p2468570 GH
DJw". — b ‘—""‘—' ——
7 .
1068 + \'.
e /"‘ X
CF ‘i‘ﬁll; GHz 32001 pts Span 200 MHz
)il [T
E::‘?;R:EE A0 163218

Top-1 Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20/ MCS2 /SISO /Port 1 /PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.4 1.1 0.7 8 7.3 Complied

Results: 802.11n / HT20/ MCS2 /SISO /Port 1 /PWL 14 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
dB BWT 57 VBW 3MH:  Mode Auta FFT

Mi[1]

1.39 dim)
5.697913190 GHz|

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.7 GHz
J G we

11508763
Cate: 20 FEB 2020 163547

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.9 2.1 -0.8 8 8.8 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 12 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
dB BWT 57 VBW 3MH:  Mode Auta FFT

Mi[1]

30 dBm

20 dBm

10 céim

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.5 GHz
J G we

11508763
Cate: 20 FEB 2020 180430

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 2.1 2.1 4.2 8 3.8 Complied
Middle 1.6 2.1 3.7 8 4.3 Complied
Top-1 0.0 2.1 2.1 8 5.9 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 17 /9 dBi Antenna/ Port 1
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz

o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT 5T VBW 3MH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT

:JI.;m igw o 17 View
2 cém i B 2 cém i s e
D I O 5 D 1 i
106 / A\ 106 r/ \

-30 6B / 30 dB \

|- = | ~
CF ‘i"i“? GHz 32001 pts Span 200 MHz CF ‘i"ill; GHz 32001 pts Span 30.0 MHz

)il [T )il ] [T

Ej::sz::EE A0 16442 Ej:eosz::EE A0 162105

Bottom+1 Channel Middle Channel
..;:I'ILI:\;;I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -

= A.:lnl:.;! : :,E-‘J__—_g: dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
) dom- i 121 IJIIIII
-10 d& f/ ) T
<20 g8 '\

CF ‘i‘ﬁll; GHz 32001 pts Span 200 MHz
)il [T
Ej::sz::EE A0 BT
Top-1 Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11n /HT20/ MCS6 /SISO /Port 1 /PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -1.2 2.1 0.9 8 7.1 Complied

Results: 802.11n / HT20/ MCS6 /SISO /Port 1 /PWL 14 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

Mi[1]

30 dBm

20 dBm

10 céim

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.7 GHz
J G we

11508763
Pate: 20 FEB 2020 164011

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 /SISO /Port 1/ PWL 12/ 9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.6 0.7 -1.9 8 9.9 Complied

Results: 802.11ac / HT20/ MCS2 / SISO/ Port 1 /PWL 12/ 9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

TET]
30 cém 98¢ i
20 dém
10 dm
o —
S -1 T
7
3 - N
‘\h""- —
40 dEm
TF 5.5 GHz 2001 pis pan 30,0 MHz
] (I

11508763
Pate: 20 FEB 2020 164520

Bottom Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C

ISSUE DATE:

13 MARCH 2020

Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS2 /SISO /Port 1 /PWL 17 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 1.3 0.7 2.0 8 6.0 Complied
Middle 1.6 0.7 2.3 8 5.7 Complied
Top-1 2.9 0.7 3.6 8 4.4 Complied

Results: 802.11ac / HT20 / MCS2 / SISO/ Port 1 /PWL 17 /9 dBi Antenna/ Port 1
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz

o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT 5T VBW 3MH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT

:JI.;m igw o 17 View
2 dém i 5 52502180 GHg 2 dém i 1084560 GH
0 dB "‘ o ’““—"I'_‘“ — =
" 7 . 7

- N Y -
CF ‘i"i“? GHz 32001 pts Span 200 MHz CF ‘i"ill; GHz 32001 pts Span 30.0 MHz

)il [T )il [T

Ej::sz::EE A0 16513 Ej:eosz::EE 220 170333

Bottom+1 Channel Middle Channel
..;:I'ILI:\;;I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -

= A.:lnl:.;! : 9E1J__—_g:| dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
2 cém i 5 60606190 GH3
DJ _w". — "—“‘—""‘*a._./"‘——"_L“-'

o J "\\
CF ‘i‘ﬁll; GHz 32001 pts Span 200 MHz
)il [T
E::i@n:EE 200 1715

Top-1 Channel

Result: Pass

@
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS2 /SISO / Port 1/ PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -0.1 0.7 0.6 8 7.4 Complied

Results: 802.11ac / HT20/ MCS2 /SISO / Port 1/ PWL 14/ 9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

Mi[1]

30 dBm

20 dBm

10 céim

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.7 GHz
J G we

11508763
Cate: 20 FEB 2020 172534

Top Channel

Result: Pass

FCC 15.407 WLAN- Template Vers. 1.4
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3616-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS6 /SISO /Port 1/ PWL 12/ 9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -2.5 2.0 -0.5 8 8.5 Complied

Results: 802.11ac / HT20/ MCS6 /SISO / Port 1 /PWL 12 /9 dBi Antenna/ Port 1

.lg‘.

RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VBW 3 MH:  Mode Auta FFT

Mi[1]

30 dBm

20 dBm

10 céim

60 dém:
32001 pts Hpan 30.0 MHz

CF 5.5 GHz
J G we

11508763
Cate: 20 FEB 2020 164545

Bottom Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT20/ MCS6 /SISO /Port 1/ PWL 17 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ec)t/ion COMEEe Ll Margin (dB) Result
(dBm/MHz) (@B) PSD (dBm/MHz) 9
(dBm/MHz)

Bottom+1 -0.1 2.0 1.9 8 6.1 Complied
Middle 0.3 2.0 2.3 8 5.7 Complied
Top-1 2.0 2.0 4.0 8 4.0 Complied

Results: 802.11ac / HT20 / MCS6 / SISO / Port 1/ PWL 17 /9 dBi Antenna/ Port 1
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz

o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT 5T VBW 3MH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT ETps VAW 3MHT Mode suto FFT

:JI.;m igw o 17 View
0 cim i .-.|I::|::I|:I:;.I|f: 0 cim i 5.573€ :;Iz:::-::l;.llu

o — — —_ = 0de e - — = —
-10 68 ,f '\_ -10 d& f I‘.
- N o NI
CF ‘i"i“? GHz 32001 pts Span 200 MHz CF ‘i"ill; GHz 32001 pts Span 30.0 MHz
)il [T )il ] [T
;:‘?;E:EE A0 165308 E::'?;E:EE A0 170458
Bottom+1 Channel Middle Channel
..;:I'ILI:\;:I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -
= A.:lnl:.;! : :,E-‘J__»_g: dB  BWT RN VBW 3 MH:  Mode Auto FFT
:Jl;.m»ie..
) dom- i 58113 :I:I:;.IIT:
0 dé: I{/ — S I
CF ‘i‘ﬁll; GHz 32001 pts Span 200 MHz
)il [T
E::i@n:EE 220 172110
Top-1 Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT20/ MCS6 /SISO / Port 1 / PWL 14 /9 dBi Antenna

Duty Cycle el
Channel 0l 4L 51D Cor}r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Top -14 2.0 0.6 8 7.4 Complied

Results: 802.11ac / HT20/ MCS6 / SISO / Port 1/ PWL 14/ 9 dBi Antenna/ Port 1

.lg‘.

Spectrur
RefLevel 35.00 d8m  Offset 26.85 d8 & RBW 1 MH:z
o8 BWT g VAW 3MHT  Mode auta FFT
M1[1] 1.39 d
30 dém 1150 GH:
20 dém
10 déim
o P r— p— —— m—
30 dBm—s AN -
| M"‘-u,_
-40 dém-
-60 dém
CF 5.7 GHz 32001 pts Span 30.0 MHz
J J (NN v
11808763
Pate: 20 FEB 2020 172755
Top Channel

Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n /HT40 / MCS3 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -5.3 1.4 -3.9 8 11.8 Complied
Middle -4.7 1.4 -3.3 8 11.3 Complied
Top -4.7 1.4 -3.3 8 11.3 Complied
Results: 802.11n / HT40 / MCS3 /SISO /Port 1 /PWL 12 /9 dBi Antenna/ Port 1
Spectru ] r"—:’-’- Spectru ] r"-:‘?-
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
o a‘:rn":“.: ?m,-.’-;:- 6B BWT G4 VBW IMH:  Mode Auto FFT -q-::ln":“.: ?m,-.’-;:- o8 BWT A5 VBW 3MHT Mode suto FFT
:JI.;m igw o 17 View
0 cim i 1 |.-.:.-I|:I:;;.I| 0 cgm i 1 nJ.an:l::;.ll
i: ~ Ir-u_/"'u— i I e “—";\/—ﬂ-ﬁuﬂ i: ~ T “‘-"“"_“_/'; D S e B
30 dém J':I I"\ ™ }': I"\
s '/ \\ = — Bl - e
CF ‘i"il; GHz 32001 pts Span 600 MHz CF ‘i"il:l GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E:'E:Sz::EE 220 173300 E:'E:sz::EE A0 1T
Bottom Channel Middle Channel
Spectrur ] r"-:‘?
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz
= a‘:lnl::“.: ?mﬁ;: dB  BWT G4 VBW 3 MH:  Mode Auto FFT
:Jl.ll'.m Vigw
0 dom i .-IJJ.-".I:III
0 dB - m__ﬂ_/!;_‘__ -
-10 dBi I."'_—Fﬂ_mﬁ — ¥
-30 ’-F/ )
=<0 e
CF ‘i‘ﬁl; GHz 32001 pts Span 600 MHz
)il [T
E:'E:Sz::EE 220 1TETO3
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11n / HT40/ MCS4 /SISO /Port 1 /PWL 12 /9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) (dB) PSD (dBm/MHz)
(dBm/MHz)

Bottom -5.9 1.8 -4.1 8 12.1 Complied
Middle -5.2 1.8 -3.4 8 11.4 Complied

Top -5.2 1.8 -3.4 8 11.4 Complied

Results: 802.11n / HT40 / MCS4 / SISO/ Port 1 /PWL 12 /9 dBi Antenna/ Port 1

Spectru ] r"—:’-’- Spectru ] r"-:‘?-
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
o a‘:rn":“.: ?m,-.’-;:- 6B BWT G4 VBW IMH:  Mode Auto FFT -q-::ln":“.: ?m,-.’-;:- o8 BWT A5 VBW 3MHT Mode suto FFT
:JI.;m igw o 17 View

e mi[1] " .:I:;;.Iﬂ: e mi[1] II::. :I:;;.Iﬂ:
-10 d8 | — i shnnaiiy i /‘J‘ e S— 1048 ) “"’_"_'.L" ~ N T T

a0 ':rl II“ a0 = ';I \

1/ N !
A0 m:
CF ‘i"il; GHz 32001 pts Span 600 MHz CF ‘i"il:l GHz 32001 pts Span 60.0 MHz
)il [T )il [T
E::‘?;E:EE 220 173508 E::'?;E:EE A0 TSI
Bottom Channel Middle Channel

Ref Level 35.00 dBm  Offset 26,85 0 & RBW 1 MHz

VBW 3 MHz  Mode Auto FFT

jo Att 20 6B BWT G4
SGL Count 200,200
@ 17m view
2 o i
20
0 de
. . _\_f.._,_nJJ\_ ~ Pl S e S S
20 e I';
a0 /
,// - _
i}
-60 cBm:
CF 5.67 GHz 32001 pts Span 600 MHz
)il [T
11908763
Pate: 20 FEB 2020 175528
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)

Results: 802.11ac / HT40/ MCS3 /SISO /Port 1 /PWL 12/ 9 dBi Antenna

Duty Cycle it _
Channel 0l 4L 51D Cor)r/ecétlion ComEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -6.0 2.3 -3.7 8 11.7 Complied
Middle -4.9 2.3 -2.6 8 10.5 Complied
Top -4.8 2.3 -2.5 8 10.4 Complied
Results: 802.11ac / HT40 / MCS3 /SISO /Port 1 /PWL 12 /9 dBi Antenna/ Port 1
Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT G4 VBW 3IMH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT A5 VBW 3MHT Mode suto FFT
.J;‘m igw o 17 View
0 cim i \'-.-1'1-1'1..:_-: |I:|:I:;.I|f: 1 cBm i :._.-.-;-n-.-:. -:':Jr.l:li;.llf:
10 .f" i e e - — — -10 68 .’/ i __J-_H_H‘ AN st iatn
ot et .
CF 5.51 GHz 32001 pts Span 600 MHz CF 5.5 CHz 32001 pts Span 60.0 MHz
)il [T )il [T
;:‘?;E:EE A0 180458 E:?sz::EE 220 145005
Bottom Channel Middle Channel
..;:I'ILI:\;:I 35.00 dém  Offset 26,85 d% & RBW 1 MH: -
= A.:lnl:.;! : :,E-‘J__»_g: dB  BWT G4 VBW 3 MH:  Mode Auto FFT
.J.;m Vigw
1 cBm i J:.-I I': I:Ii;.ll
-10 08 (‘VWMM\\"(—__'\/LH—”" —
CF 5.67 GHz 32001 pts Span 600 MHz
)il [T
;:‘?;E:EE A0 182518
Top Channel
Result: Pass
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Transmitter Maximum Power Spectral Density (continued)
Results: 802.11ac / HT40/ MCS4 /SISO /Port 1/ PWL 12 /9 dBi Antenna

Duty Cycle Fedt L
Channel 0l 4L 51D Cor)r/ecétlion COMEEe Ll Margin (dB) Result
(dBm/MHz) @B) PSD (dBm/MHz) 9
(dBm/MHz)
Bottom -6.1 2.6 -3.5 8 115 Complied
Middle -5.3 2.6 -2.7 8 10.7 Complied
Top -54 2.6 -2.8 8 10.8 Complied
Results: 802.11ac / HT40/MCS4 /SISO /Port 1 /PWL 12 /9 dBi Antenna / Port 1

Ref Level 35.00 dBm  Offset 26,95 di @ RBW 1 MHz Ref Level 35.00 dBm  Offset 26,8503 & RBW 1 MHz
o A-Tlp_,:.‘., : 9(1,-.’-;:- 6B BWT G4 VBW 3IMH:  Mode Auta FFT -c.::ln.;-,-: : 9(1,-.’-;:- o8 BWT A5 VBW 3MHT Mode suto FFT
:JI.;m igw o 17 View

5 o mi[1] . ..:r.:l;..l.. 5 o mi[1] o .:..'.-:::l;..l..
o | -x/"'l’.'.“' S| T e 5 If‘—"‘w"';— T T

30 dém /' A a0 - / N
'—Etr—'—/ \\ﬁ ] L I SR
CF ‘i"il; GHz 32001 pts Span 600 MHz CF ‘i"il:l GHz 32001 pts Span 60.0 MHz

)il ] [T [ )il ] [T
E::‘?;R:EG A0 180853 ;:?2::% 220 145308
Bottom Channel Middle Channel

..;:I'ILI:\;;I 35.00 dém  Offset 26,9501 & RBW 1 MHz -

= A.:ln” : ?mﬁg: dB  BWT G4 VBW 3 MH:  Mode Auto FFT

:Jl;.m»ie..

5 o mi[1] o .'.::::l;..l..

. = . P N R

30 // \\u_ B

=30 2Em=—

CF ‘i‘ﬁl'll GHz 32001 pts Span 600 MHz

)| ] T ¥
E::‘?;R:EG A0 18273
Top Channel

Result: Pass
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